
 

San Francisco Public Utilities Commission, 
City of San José, City of Santa Clara 
South Bay Purified Water Project 

FEASIBILITY STUDY 

FINAL | July 2023 
 





  

 

 

 

San Francisco Public Utilities Commission, 
City of San José, City of Santa Clara 

South Bay Purified Water Project 

FEASIBILITY STUDY 

FINAL  |  July  
 

 

 

 

 

 

 

 

 





FEASIBILITY STUDY | SOUTH BAY PURIFIED WATER PROJECT | SFPUC, CITY OF SAN JOSÉ, CITY OF SANTA CLARA 

 FINAL | JULY 2023 | i 

pw://Carollo/Documents/CA/SFPUC/201285-000000/03 Reports and Studies/02 Deliverables/ES 

Contents 
Executive Summary 

ES.1 Background ES-1 

ES.2 Regulatory Summary ES-1 

ES.3 DPR Treatment Facility Analysis ES-1 
[...]
Figure 3.2 Overall Process Flow Diagram, Illustrating the Calculation for Available Flow to 
AWPF 3-5 

Figure 3.3 2015 RWF Tertiary Effluent Flows Available to the AWPF 3-6 

Figure 3.4 2016 RWF Tertiary Effluent Flows Available to the AWPF 3-7 

Figure 3.5 Potential Location of AWPF Adjacent to Valley Water AWPC 3-8 

Figure 3.6 Proposed Treatment Train for the South Bay Purified Water Project 3-9 

Figure 3.7 Isometric View of One-Story, 10 mgd Production AWPF Located at the RWF 3-19 

Figure 3.8 Isometric View of One-Story, 20 mgd Production AWPF Located at the RWF 3-19 

Figure 4.1 AWPF Feedwater Pipe Alignment 4-1 

Figure 4.2 Overview of AWPF Finished Water Pipe Alignments and Blending Reservoir Sites 4-3 

Figure 4.3 San José’s Finished Water Pipe Alignment 4-4 

Figure 4.4 The Pipeline Tee at Nortech Reservoir 4-6 



SFPUC, CITY OF SAN JOSÉ, CITY OF SANTA CLARA | SOUTH BAY PURIFIED WATER PROJECT | FEASIBILITY STUDY 

vi | JULY 2023 | FINAL  

Figure 4.5 The Pipe Alignment of the Santa Clara Portion of the Finished Water Pipeline 4-7 

Figure 4.6 Two Alignment Options for the Santa Clara Finished Water Pipeline Crossing at 
Highway 237 and the Guadalupe River 4-8 

Figure 4.7 Connection Detail for Finished Water Delivery at Santa Clara’s Northside Tank No. 2 4-9 

Figure 4.8 Pipe Alignment at the AWPF and New SFPUC Blending Tank Layout for 10 and 
20 mgd Production Scenarios 4-10 

Figure 4.9 Overview of SFPUC’s Finished Water Pipeline 4-11 

Figure 4.10 ROC Pipeline Alignment to Existing RWF Outfall 4-12 

Figure 4.11 ROC Pipeline Alignment to New Outfall 4-13 

Figure 4.12 AWPF Waste/Backwash Return Pipeline Alignment 4-14 

Figure 5.1 10 mgd Assumed Annual Demand Load Profile 5-6 

Figure 5.2 10 mgd Assumed Annual Demand Load Profile Heat Map Simulation 5-7 

Figure 5.3 10 mgd AWPF Site Layout With Potential Solar Sites 5-8 

Figure 5.4 20 mgd AWPF Site Layout With Potential Solar Sites 5-8 

Figure 5.5 AWPF Site Layout With Adjacent Possible Solar Land Sites 5-9 

Figure 5.6 Renewable Fraction – 10 mgd Site Only Monthly Grid Purchase and Solar Production 5-12 

Figure 5.7 Renewable Fraction – 10 mgd Site Plus Area 1 and Area 2 Monthly Grid Purchase and 
Solar Production 5-12 

Figure 5.8 Renewable Fraction – 20 mgd Site Only Monthly Grid Purchase and Solar Production 5-13 

Figure 5.9 Renewable Fraction – 20 mgd Site Plus Area 1 and Area 2 Monthly Grid Purchase and 
Solar Production 5-13 

Figure 6.1 Conceptual Cross-Section of an Ecotone/Horizontal Levee 6-7 

Figure 6.2 Conceptual Cross-Section of an Engineered Wetland 6-7 

Figure 7.1 Four Main Phases of DPR Implementation 7-2 

Figure 7.2 Potential DPR Implementation Timeline Based on Four Main Project Phases 7-4 

 



FEASIBILITY STUDY | SOUTH BAY PURIFIED WATER PROJECT | SFPUC, CITY OF SAN JOSÉ, CITY OF SANTA CLARA 

 FINAL | JULY 2023 | vii 

Abbreviations 
$ dollars 

$/acre-foot dollars per acre-foot 

$/kWh dollars per kilowatt hour 

$/MG dollars per million gallons 

$M dollars in millions 

AL action level 

AOP advanced oxidation process 

AWPC Advanced Water Purification Center 

AWPF Advanced Water Purification Facility 

AWTO Advanced Water Treatment Operator 

BAC biological activated carbon 

BAF biologically active carbon filter 

Basin Plan Water Quality Control Plan for the San Francisco Bay Basin 

BDPL Bay Division Pipeline 

Carollo Carollo Engineers, Inc. 

CBOD carbonaceous biochemical oxygen demand 

CBOD5 5-day carbonaceous biochemical oxygen demand 

CEC contaminant of emerging concern 

CEQA California Environmental Quality Act 

CIP clean-in-place 

CIWQS California Integrated Water Quality System 

CT contact time 

DBP disinfection byproduct 

DDW Division of Drinking Water 

DiPRRA direct potable reuse responsible agency 

DPR direct potable reuse 

EBCT empty bed contact time 

EPA Environmental Protection Agency 

ESCP enhanced source control program 

GAC granular activated carbon 

gfd gallons per square foot of membrane per day 

GWR groundwater replenishment 

hp horsepower 

hpd hours per day 

IAP Independent Advisory Panel 

IPR indirect potable reuse 



SFPUC, CITY OF SAN JOSÉ, CITY OF SANTA CLARA | SOUTH BAY PURIFIED WATER PROJECT | FEASIBILITY STUDY 

viii | JULY 2023 | FINAL  

kg/yr kilograms per year 

kW kilowatt 

kWh kilowatt hour 

kWh/day kilowatt hours per day 

LRV log removal value 

MCL maximum contaminant level 

MF microfiltration 

MG million gallons 

mg/L milligrams per liter 

mg-min/L milligram-minutes per liter 

mgd million gallons per day 

mJ/cm2 millijoules per centimeter squared 

MOU memorandum of understanding 

NDMA N-nitrosodimethylamine 

NL notification level 

NPDES National Pollutant Discharge Elimination System 

NTU Nephelometric Turbidity unit 

NWRI National Water Research Institute 

NWRI Guide DPR Implementation Guide for California Water Utilities 

O&M operations and maintenance 

PCB polychlorinated biphenyl 

PG&E Pacific Gas & Electric 

PPA Power Purchase Agreement 

Project South Bay Purified Water Project 

psi pounds per square inch 

PV photovoltaic 

RO reverse osmosis 

ROC reverse osmosis concentrate 

RWF Regional Wastewater Facility 

RWS Regional Water System 

RWQCB Regional Water Quality Control Board 

SCADA supervisory control and data acquisition 

sf square feet 

sf/kW square feet per kilowatt 

SF Bay San Francisco Bay 

SFPUC San Francisco Public Utilities Commission 

sMCL secondary maximum contaminant level 

SWA surface water augmentation 



FEASIBILITY STUDY | SOUTH BAY PURIFIED WATER PROJECT | SFPUC, CITY OF SAN JOSÉ, CITY OF SANTA CLARA 

 FINAL | JULY 2023 | ix 

SWRCB State Water Resources Control Board 

TDS total dissolved solids 

TEQ toxic equivalency 

TOC total organic carbon 

TSS total suspended solids 

TWA treated drinking water augmentation 

UF ultrafiltration 

µg/L micrograms per liter 

UV ultraviolet 

WWTP wastewater treatment plant 
 

  



SFPUC, CITY OF SAN JOSÉ, CITY OF SANTA CLARA | SOUTH BAY PURIFIED WATER PROJECT | FEASIBILITY STUDY 

x | JULY 2023 | FINAL  

 

 

 

 

-This Page Intentionally Left Blank- 

 



FEASIBILITY STUDY | SOUTH BAY PURIFIED WATER PROJECT | SFPUC, CITY OF SAN JOSÉ, CITY OF SANTA CLARA 

 FINAL | JULY 2023 | ES-1 

ES 

EXECUTIVE SUMMARY 

ES.1   Background 

The San Francisco Public Utilities Commission (SFPUC) provides drinking water services to 2.7 million 
residents and businesses in San Francisco, Alameda, San Mateo, and Santa Clara counties. Like many 
utilities in drought-impacted California, SFPUC is proactively searching for sustainable measures to secure a 
safe, reliable, and long-term drinking water supply for their communities and partner agencies. The cities of 
San José and Santa Clara are interruptible customers of SFPUC, meaning that deliveries from the SFPUC are 
subject to reduction or termination if sufficient water supplies from the SFPUC are not available. San José 
and Santa Clara are seeking permanent status from SFPUC to support projected future demands. 

This South Bay Purified Water Project (Project) evaluates the feasibility of purified water using treated 
effluent from the San José-Santa Clara Regional Wastewater Facility (RWF). Purified water would be 
provided to San José and Santa Clara in all years, and to the SFPUC for the benefit of all its customers during 
dry years when supply shortages are anticipated.  

This evaluation is a joint effort between the SFPUC, San José, and Santa Clara, and recommends a viable 
approach to purifying filtered tertiary effluent that is normally discharged to the San Francisco Bay (SF Bay) 
to supplement drinking water supplies sustainably. Two purified water production capacity scenarios were 
analyzed: 10 and 20 million gallons per day (mgd). The Project is being planned to treat the RWF’s effluent 
to very stringent drinking water standards. This study analyzed three potential connection points, one to 
each agency, where the purified water could then be introduced into their respective drinking water 
distribution systems.  

ES.2   Regulatory Summary 

Purified water can be produced by four major pathways that can have some differences in the way that they 
are regulated in California. Two of these pathways are grouped as direct potable reuse (DPR), for which 
regulations are not yet finalized but are well developed. The draft DPR regulations contain extensive 
requirements for treatment, monitoring, source control, reporting, and more. The framework remains 
similar to what has been promulgated for other forms of purified water production. It is anticipated that 
regulations will be finalized by the end of 2023 and adopted in 2024. The key requirements are summarized 
in Chapter 2. 

ES.3   DPR Treatment Facility Analysis 

To develop the required treatment facility components and sizing needed to produce purified water, this 
report first looked at the existing effluent quality and quantity at the RWF.  

The effluent water quality is important for this feasibility evaluation for multiple reasons. First, it informs the 
identification of appropriate treatment technologies and the development of certain design criteria for the 
proposed treatment train to ensure that all regulatory standards can be met. In addition, it informs the 
analysis of the reverse osmosis concentrate (ROC) (byproduct generated from reverse osmosis [RO] 
treatment) disposal, discussed in Chapter 6.  



SFPUC, CITY OF SAN JOSÉ, CITY OF SANTA CLARA | SOUTH BAY PURIFIED WATER PROJECT | FEASIBILITY STUDY 

ES-2 | JULY 2023 | FINAL  

In addition to water quality, Chapter 3 also examines the water quantity available for reuse. Taking into 
account historical flow data and other future uses of RWF effluent, the available maximum continuous feed 
flow for this project is 25 mgd. This feed flow allows for a maximum Advanced Water Purification Facility 
(AWPF) production of 20 mgd (accounting for unit process recoveries). This larger scenario and a smaller 
10 mgd scenario are the two alternatives that are evaluated in this report. 

The proposed location for the Project treatment facility is to the southeast of the RWF and immediately 
adjacent to the Valley Water Advanced Water Purification Center (AWPC). For this effort, we examine a 
one-story facility for both the 10 mgd production and 20 mgd production scenarios. Since the project must 
be capable of meeting California’s draft regulatory standards, the recommended treatment train includes 
the following key processes: 

• Ozone 
• Biological activated carbon (BAC) 
• Ultrafiltration (UF) 
• RO 
• Ultraviolet (UV) light advanced oxidation process (AOP) using free chlorine as the oxidant 
• Free chlorination 
• Secondary UV disinfection 
• Stabilization 

The treatment train also includes adding several different chemicals to adjust for alkalinity and pH and 
improve process operation. Figure ES.1 shows a process flow diagram of this highly engineered treatment 
train. 

Conceptual treatment site layouts were developed for the 10 mgd and 20 mgd production scenarios. The 
one-story layouts include plant feed pump stations, all treatment processes, electrical infrastructure, and 
ancillary equipment, such as chemical storage. Layouts also include a blending tank for water going to 
SFPUC to provide sufficient dilution prior to conveyance to the existing potable water distribution system. 
Plan views of the two facility sizes are shown in Figures ES.2 and ES.3. 



FEASIBILITY STUDY | SOUTH BAY PURIFIED WATER PROJECT | SFPUC, CITY OF SAN JOSÉ, CITY OF SANTA CLARA 

 FINAL | JULY 2023 | ES-3 

 

Figure ES.1 Proposed Treatment Train for the South Bay Purified Water Project 



SFPUC, CITY OF SAN JOSÉ, CITY OF SANTA CLARA | SOUTH BAY PURIFIED WATER PROJECT | FEASIBILITY STUDY 

ES-4 | JULY 2023 | FINAL  

 

Figure ES.2 Isometric View of One-Story 10 mgd Production AWPF Located at the RWF 



FEASIBILITY STUDY | SOUTH BAY PURIFIED WATER PROJECT | SFPUC, CITY OF SAN JOSÉ, CITY OF SANTA CLARA 

 FINAL | JULY 2023 | ES-5 

 

Figure ES.3 Isometric View of One-Story 20 mgd Production AWPF Located at the RWF 



SFPUC, CITY OF SAN JOSÉ, CITY OF SANTA CLARA | SOUTH BAY PURIFIED WATER PROJECT | FEASIBILITY STUDY 

ES-6 | JULY 2023 | FINAL  

ES.4   Supporting Infrastructure Needs 

There are a number of infrastructure components needed to integrate the purified water treatment facility 
into water delivery systems. The additional infrastructure components analyzed here are: 

• Feed pipeline and pump station 
• Finished water pump station 
• Finished water pipelines to existing San José and Santa Clara drinking water storage 

tanks/reservoirs 
• Finished water pipeline to new SFPUC blending tank 
• SFPUC blending tank 
• SFPUC finished water pump station 
• Finished water pipeline to SFPUC distribution system 
• ROC disposal pipeline 
• Waste/backwash return pipeline and pump station 

These components are shown in Figure ES.4 for the treatment feed system, Figure ES.5 for the finished 
water system, Figure ES.6 for the ROC disposal system, and Figure ES.7 for the waste/backwash return 
system. The design criteria and cost estimates for these components are discussed in Chapter 4. 

 

Figure ES.4 AWPF Feedwater Pipe Alignment 



FEASIBILITY STUDY | SOUTH BAY PURIFIED WATER PROJECT | SFPUC, CITY OF SAN JOSÉ, CITY OF SANTA CLARA 

 FINAL | JULY 2023 | ES-7 

 

Figure ES.5 AWPF Finished Water Pipe Alignment and Blending Reservoir Sites 

 

Figure ES.6 ROC Outfall Pipeline Alignment 



SFPUC, CITY OF SAN JOSÉ, CITY OF SANTA CLARA | SOUTH BAY PURIFIED WATER PROJECT | FEASIBILITY STUDY 

ES-8 | JULY 2023 | FINAL  

 

Figure ES.7 AWPF Waste/Backwash Return Pipeline Alignment 

ES.5   Power and Solar Analysis 

Anticipated power requirements for purified water treatment and projected power output from installation 
of a solar photovoltaic (PV) system at the proposed treatment site were analyzed for both the 10 mgd and 
20 mgd production scenarios. In this analysis, available space for land, carport, and roof installed solar panels 
was considered at the site in addition to ground mounted solar panels on two adjacent land parcels. These 
adjacent areas may be available for solar based on input from San José. Figure ES.8 shows the potential 
areas considered for solar installation. 

An alternatives analysis performed examined installation of just solar panels or solar panels with battery 
storage included. For all alternatives, the amount of energy generated is significantly less than what is 
needed to operate the Project but would be dependent on the actual amount of space available to install 
these panels. Table ES.1 and Table ES.2 summarize the expected cost and payback for the solar options 
considered for both the 10 mgd production and 20 mgd production scenarios, respectively. 



FEASIBILITY STUDY | SOUTH BAY PURIFIED WATER PROJECT | SFPUC, CITY OF SAN JOSÉ, CITY OF SANTA CLARA 

 FINAL | JULY 2023 | ES-9 

 

Figure ES.8 AWPF Site Layout With Adjacent Possible Solar Land Sites 

Table ES.1 10 mgd Costs, Payback, and Percent Solar 

 
Capital 

Expenditure 
($ in Millions) 

Capital Expenditure(1) 
after 30% Federal Tax 
Credit ($ in Millions) 

Levelized Cost 
of Energy(2,3) 

($/kWh) 

Payback(3,4) 
(years) 

Renewable 
Fraction(5) 

(%) 

Base Case - - $0.225 - - 

Battery Only $2.05 $1.44 $0.224 10.4 0.0 

Site Only (1,000 kW) 

Solar + Battery $5.58 $3.91 $0.223 15.2 10.0 

Solar Only $3.53 $2.47 $0.223 14.5 10.4 

Site + Area 1 (1,700 kW) 

Solar + Battery $8.05 $5.64 $0.219 13.8 17.3 

Solar Only $6.00 $4.20 $0.219 12.8 17.7 

Site + Area 1 + Area 2 (2,600 kW) 

Solar + Battery $11.23 $7.86 $0.214 13.1 26.4 

Solar Only $9.18 $6.42 $0.212 12.3 26.6 
Notes: 
Abbreviations: $ - dollars; $/kWh - dollars per kilowatt hour; kW - kilowatt. 
(1) The total installation cost at the beginning of the project. 
(2) Levelized cost of energy: average cost per kilowatt hour (kWh) of electrical energy of the system (both solar and purchased). 
[...]
San Francisco Bay (SF Bay) via Coyote Creek. Because Artesian Slough is a shallow water, dead-end slough 
supporting biologically sensitive habitats, no dilution credit is awarded for most pollutants, except for 
cyanide and chronic toxicity, each receiving a credit of 3:1 dilution. The RWF National Pollutant Discharge 
Elimination System (NPDES) permit (No. CA0037842) discharge limits are summarized in Table 3.1. 

Table 3.1 RWF NPDES Discharge Limits by Parameter 

Parameter Units 
Average 
Monthly 

Maximum 
Daily 

Instant 
Minimum 

Instant 
Maximum 

Annual 
Mass 

CBOD5 mg/L 10 20 -- -- -- 

TSS mg/L 10 20 -- -- -- 

Oil and Grease mg/L 5 10 -- -- -- 

pH Standard Units -- -- 6.5 8.5 -- 

Total Residual Chlorine mg/L -- -- -- 0.0 -- 

Turbidity NTU -- -- -- 10 -- 

Ammonia, Total mg/L as N 3.0 8.0 -- -- -- 

Copper, Total Recoverable µg/L 11 16 -- -- -- 

Nickel, Total Recoverable µg/L 25 33 -- -- -- 

Cyanide, Total µg/L 5.7 11 -- -- -- 

Dioxin-TEQ µg/L 1.4x10-8 2.8x10-8 -- -- -- 

Mercury µg/L 0.025 0.027 -- -- 0.8 kg/yr 

PCB µg/L 0.00039 0.00049 -- -- -- 
Notes: 
Abbreviations: CBOD5 - 5-day carbonaceous biochemical oxygen demand; kg/yr - kilograms per year; mg/L - milligrams per liter; 
NTU - Nephelometric Turbidity unit; PCB - polychlorinated biphenyl; TEQ - toxic equivalency; TSS - total suspended solids; µg/L - micrograms 
per liter. 



SFPUC, CITY OF SAN JOSÉ, CITY OF SANTA CLARA | SOUTH BAY PURIFIED WATER PROJECT | CHAPTER 3 

3-4 | JULY 2023 | FINAL  

3.2.1.2   RWF Effluent Water Quality Data 

RWF tertiary effluent data to support this analysis were obtained from the California Integrated Water 
Quality System (CIWQS) system for the period from 2015 through 2021. Table 3.2 summarizes the effluent 
water quality over this period. 

Table 3.2 Summary of the RWF Tertiary Effluent Water Quality From 2015 to 2021 

Parameter Units Minimum Average 
95th 

Percentile 
Maximum 

CBOD5, Daily Maximum mg/L 1.2 2.85 4 8.5 

CBOD5, Monthly Average mg/L 1.63 2.85 3.6 5.82 

TSS, Daily Maximum mg/L 0.5 1.26 1.9 4 

TSS, Monthly Average mg/L 0.72 1.25 1.68 2.2 

Oil and Grease, Monthly Average mg/L 0.7 1.42 1.7 2 

pH Standard Units 6.9 7.39 7.5 7.8 

Total Residual Chlorine mg/L -- -- -- -- 

Turbidity NTU 0.5 1 1.5 3.6 

Ammonia, Daily Maximum mg/L as N 0.27 0.6 1.01 3.17 

Ammonia, Monthly Average mg/L as N 0.34 0.6 0.98 1.9 

Copper, Daily Maximum µg/L 1.75 2.74 3.69 4.08 

Copper Monthly Average µg/L 1.75 2.77 3.69 4.08 

Nickel µg/L 25 33 -- -- 

Cyanide, Daily Maximum µg/L 0.36 1.08 2 2 

Cyanide, Monthly Average µg/L 0.36 1.08 2 2 

Mercury, Daily Maximum µg/L 5.80x10-4 1.18x10-3 1.75x10-3 2.34x10-3 

Mercury, Monthly Average µg/L 6.00x10-4 1.18x10-3 1.80x10-3 2.30x10-3 
Notes: 
Abbreviations: CBOD5 - 5-day carbonaceous biochemical oxygen demand; mg/L - milligrams per liter; NTU - Nephelometric Turbidity unit; 
TSS - total suspended solids; µg/L - micrograms per liter. 

3.2.2   Feedwater Quantity 

Based on review of the overall process flow diagram for the RWF, Valley Water AWPC, and the new AWPF, 
the flow available to the AWPF is the difference between the RWF’s measured effluent flow and the 
measured reverse osmosis concentrate (ROC) flow from the Valley Water AWPC, as shown in Figure 3.2.



CHAPTER 3 | SOUTH BAY PURIFIED WATER PROJECT | SFPUC, CITY OF SAN JOSÉ, CITY OF SANTA CLARA 

 FINAL | JULY 2023 | 3-5 

 

Figure 3.2 Overall Process Flow Diagram, Illustrating the Calculation for Available Flow to AWPF 



SFPUC, CITY OF SAN JOSÉ, CITY OF SANTA CLARA | SOUTH BAY PURIFIED WATER PROJECT | CHAPTER 3 

3-6 | JULY 2023 | FINAL  

Supervisory control and data acquisition (SCADA)-recorded process flow data at hourly and daily resolution 
were made available by RWF staff. In order to conservatively assess worst-case water quantity conditions, 
only flow data from the months of June through September were included in the analysis. 

Calendar years 2015 and 2016 were selected as dry weather years representative of expected future 
conditions and the typical volume of tertiary effluent that would be available to the AWPF. Figures 3.3 and 
3.4 summarize available tertiary effluent flow during dry weather months in 2015 and 2016, respectively. 

 

Figure 3.3 2015 RWF Tertiary Effluent Flows Available to the AWPF 



CHAPTER 3 | SOUTH BAY PURIFIED WATER PROJECT | SFPUC, CITY OF SAN JOSÉ, CITY OF SANTA CLARA 

 FINAL | JULY 2023 | 3-7 

 

Figure 3.4 2016 RWF Tertiary Effluent Flows Available to the AWPF 

Table 3.3 summarizes the range of dry weather tertiary effluent flows available to the AWPF. These tertiary 
effluent flows are after plant equalization. The RWF has two flow equalization basins: a raw sewage 
equalization basin and a primary equalization basin. The raw sewage equalization basin is designated for 
emergency use only while the primary effluent equalization basin is in regular use to dampen diurnal 
fluctuations. However, as shown in Figures 3.3 and 3.4, hourly flow is still variable. 

On a daily average basis, 60 mgd was found to be a conservative estimate of the flow available for AWPF 
use. If all 60 mgd was used for the AWPF, additional storage upstream of the AWPF for flow equalization 
would be needed. However, upon discussion with stakeholder agencies, it was agreed that, for the purposes 
of this study, of the 60 mgd of undisinfected tertiary effluent potentially available, 25 mgd would be 
allocated as available feedwater to the potential future AWPF. The remaining 35 mgd is planned for recycled 
water expansion. This limited available flow falls below expected hourly variation and thus additional 
pre-AWPF storage was not included in this analysis. This analysis utilizes flow data from 2015 and 2016 and 
does not account for an increase in these flows due to population increase or a decrease in flows due to 
conservation. 

Table 3.3 Summary of 2015 and 2016 Dry Weather Tertiary Effluent Flows Available to the AWPF 

Year Average Flow (mgd) 5th Percentile Flow (mgd) Minimum Flow (mgd) 

2015 66.9 61.9 58.9 

2016 71.0 65.8 63.7 
Notes: 
Abbreviations: mgd - million gallons per day. 



SFPUC, CITY OF SAN JOSÉ, CITY OF SANTA CLARA | SOUTH BAY PURIFIED WATER PROJECT | CHAPTER 3 

3-8 | JULY 2023 | FINAL  

3.2.3   Proposed AWPF Sizing Scenarios 

Based on the water quality and available quantity of RWF tertiary effluent, two AWPF sizing scenarios are 
proposed: 10 mgd and 20 mgd of finished water production. Table 3.4 provides flow balances for these 
two scenarios. 

Table 3.4 Flow Balances for 10 and 20 mgd AWPF Size Scenarios 

Total Tertiary 
Effluent Used 

(mgd) 

Total DPR 
Production 

(mgd) 

San José Share 
(mgd) 

Santa Clara 
Share (mgd) 

SFPUC Share 
(mgd) 

Additional 
Partner Agency 

Share (mgd) 

12.5 10 4.5 2.0 3.5 0 

25 20 4.5 2.0 8.5 5 
Notes: 
Abbreviations: DPR - direct potable reuse; mgd - million gallons per day; SFPUC - San Francisco Public Utilities Commission. 

3.3   Proposed AWPF Information 

The location of the potential AWPF is shown in Figure 3.5 and is approximately 4.5 acres in size. This location 
was identified by the cities of San José and Santa Clara and is located to the southeast of the RWF and 
immediately adjacent to the existing Valley Water AWPC. For this effort, we are examining a one-story 
treatment facility for the AWPF. Footprint could be reduced (and costs increased) through the use of a 
multiple story building. 

 

Figure 3.5 Potential Location of AWPF Adjacent to Valley Water AWPC 

3.3.1   Proposed Process Train 

Table 3.5 summarizes the proposed treatment train to produce purified water for DPR, which is also 
graphically shown in Figure 3.6. Table 3.5 also contains the descriptions and purpose of each treatment 
process recommended in the DPR treatment train. Table 3.6 lists the pathogen removal credits assigned to 
each process in the DPR treatment train.



CHAPTER 3 | SOUTH BAY PURIFIED WATER PROJECT | SFPUC, CITY OF SAN JOSÉ, CITY OF SANTA CLARA 

 FINAL | JULY 2023 | 3-9 

 

Figure 3.6 Proposed Treatment Train for the South Bay Purified Water Project 

 



SFPUC, CITY OF SAN JOSÉ, CITY OF SANTA CLARA | SOUTH BAY PURIFIED WATER PROJECT | CHAPTER 3 

3-10 | JULY 2023 | FINAL  

 

 

 

 

-This Page Intentionally Left Blank- 

 



CHAPTER 3 | SOUTH BAY PURIFIED WATER PROJECT | SFPUC, CITY OF SAN JOSÉ, CITY OF SANTA CLARA 

 FINAL | JULY 2023 | 3-11 

Table 3.5 Key Treatment Processes Recommended for DPR 

Process Description 

Ozone 

• Provides pathogen disinfection 
• Facilitates biological treatment by breaking down organic carbon for removal by the 

downstream biological filters 
• Reduces concentrations of some chemicals through chemical oxidation, thereby: 

- Improving water quality of the treated water as well as the ROC 
- Providing effective pretreatment of water upstream of membranes thereby 

reducing fouling potential and required level of chloramines 

BAC Filtration 

• Biological filtration process 
• Removes organic carbon, made more bioavailable by the upstream ozone process 
• Decreases level of some chemicals, including NDMA 
• Reduces turbidity 
• Can provide some nitrification (if needed) 

UF 

• Membrane filtration process 
• Reduces turbidity in BAC filtrate to less than: 

- 0.2 NTU more than 5 percent of the time within a 24-hour period 
- 0.5 NTU at any time 

• Removes pathogens via size exclusion through membranes 
• Provides necessary pretreatment upstream of RO and UV AOP similar to all existing 

California potable reuse plants 

RO 

• Reduces total organic carbon 
• Reduces TDS 
• Decreases level of all chemicals with high molecular weights, and charged 

chemicals with low molecular weights 
• Removes pathogens via size exclusion 

UV Disinfection/ 
AOP 

• Combination disinfection and chemical oxidation process 
• Provides pathogen disinfection 
• Achieves oxidation requirement by providing no less than 0.5-log (69 percent) 

reduction of 1,4-dioxane 
• Provides photolysis of some chemicals (e.g., NDMA) 

Chlorination • Provides pathogen disinfection (free chlorine only) 

Stabilization 
(Calcite 
Contactors) 

• Provides corrosion control 
• Required for water treated by RO 

UV Disinfection 

• Disinfection process 
• Provides final pathogen disinfection to meet full draft DPR pathogen removal 

requirements. Credits can potentially be met without this additional process based 
upon maximizing upstream credits 

Finished Water 
Pumps 

• Wet well provides for engineered storage, with a response retention time sufficient 
to divert off-spec flow 

Blending • Meets draft DPR blending requirement to reduce a one-hour chemical spike by a 
factor of 10 

Notes: 
Abbreviations: AOP - advanced oxidation process; BAC - biological activated carbon; DPR - direct potable reuse; 
NDMA - N-nitrosodimethylamine; NTU - Nephelometric Turbidity unit; RO - reverse osmosis; ROC - reverse osmosis concentrate; TDS - total 
dissolved solids; UF - ultrafiltration; UV - ultraviolet. 



SFPUC, CITY OF SAN JOSÉ, CITY OF SANTA CLARA | SOUTH BAY PURIFIED WATER PROJECT | CHAPTER 3 

3-12 | JULY 2023 | FINAL  

Table 3.6 Key Pathogen Log Removal Values per Process 

Process 
Pathogen Log Removals by Pathogen Category 

Virus Giardia Cryptosporidium 

WWTP(1) 0+ 0+ 0+ 

Ozone/BAC(2) 6 6 1 

UF(3) 0 4 4 

RO(4) 2 2 2 

UV AOP 6 6 6 

Stabilization 0 0 0 

UV Disinfection(5) 4+ 6 6 

Chlorination(6) 2+ 0 0 

Total 20 24 19 

Required 20 14 15 
Notes: 
Abbreviations: AOP - advanced oxidation process; BAC - biological activated carbon; RO - reverse osmosis; UF - ultrafiltration; UV - ultraviolet; 
WWTP - wastewater treatment plant. 
(1) Pathogen removal through the WWTP would need to be evaluated and confirmed through a 3 to 12 months study including evaluation of 

a broad range of pathogens and surrogates. Such a study, including the tertiary filtration, is anticipated to provide some pathogen 
removal which could lessen the burden of other treatment processes and potentially eliminate the need for the last UV disinfection 
system. 

(2) Credits shown are from Pure Water San Diego based on United States Environmental Protection Agency (EPA) protocols with a contact 
time (CT) of 6.24 milligram-minutes per liter (mg-min/L). 

(3) UF systems can remove virus (2 to 4+ log removal value [LRV]) but currently are not credited due to the lack of a reliable surrogate to be 
used daily to verify performance (e.g., pressure decay tests) are used daily to verify protozoa removal). Ongoing research with novel 
monitoring systems is anticipated to allow for future virus credit, which may allow for reduction or elimination of other virus treatment 
steps, such as the supplemental UV system listed in this table.  

(4) Can receive up to 1 log credit during permitting for electrical conductivity as a monitoring surrogate: 1.5 log credit for total organic 
carbon (TOC), and 2 for strontium without pilot data. An additional half log can typically be gained once the facility is operational.  

(5) UV disinfection sized for a dose of 186 millijoules per centimeter squared (mJ/cm2) following EPA protocols to result in 4 log reduction of 
adenovirus and 6 log reduction of protozoa (Giardia and Cryptosporidium). Higher UV doses could also be applied to result in increased 
virus credits. 

(6) Chlorination credits based upon the Australian WaterVal analysis, which has been approved by the State of California for up to 6 log 
reduction of virus. The low LRV shown here is representative of a relatively high concentration times CT (Value 9 mg-min/L, based upon a 
t10 CT of 6 minutes, and a minimum wastewater temperature of 15 degrees Celsius, and a pH of <8.5). Sampling for pH and temperature 
could allow for lower CT values to meet the target credits. Higher residuals could also be applied to result in increased virus credits. 

3.3.2   AWPF Design Criteria 

The treatment train was developed to meet California’s draft DPR regulations, described in Chapter 2. 
Table 3.7 summarizes design capacities for each treatment process. The processes are sized to provide the 
design final product flow, given the recoveries of upstream and downstream processes. Upstream processes 
must be sized at higher instantaneous flow rates to provide sufficient process effluent for backwashes and 
other losses. Water used for backwashes would be sent back to the headworks at the RWF. The backwash 
water is not anticipated to impact the performance of the RWF, though further analysis is recommended to 
confirm this. Water lost to ROC would be discharged through the existing RWF outfall (see Chapter 6 for 
additional discussion). Detailed treatment process design criteria for each of the alternatives can be found in 
Appendix B. 

The sections that follow provide more information on each of the AWPF treatment processes. 



CHAPTER 3 | SOUTH BAY PURIFIED WATER PROJECT | SFPUC, CITY OF SAN JOSÉ, CITY OF SANTA CLARA 

  FINAL | JULY ͮͬͮͯ | ͯ‐ͭͯ 

Table ͯ.ͳ  Summary of Capacity Criteria for Each Alternative 

Process and Criteria  Unit 
Alternatives 

ͭͬ mgd Production  ͮͬ mgd Production 

Ozone + BAC      
Feed Flow(ͭ)  mgd  ͭͰ.ͮ  ͮʹ.ͯ 
Rated Capacity (Effluent)  mgd  ͭͯ.ͬ  ͮͲ.ͬ 
Recovery  percent  ͵ͮ  ͵ͮ 

UF      
Average Feed Flow  mgd  ͭͯ.ͬ  ͮͲ.ͬ 
Net Filtrate Capacity  mgd  ͭͮ.ͱ  ͮͱ.ͬ 
Recovery  percent  ͵Ͳ  ͵Ͳ 

RO      
Average Feed Flow  mgd  ͭͮ.ͱ  ͮͱ.ͬ 
Net Permeate Capacity  mgd  ͭͬ.ͬ  ͮͬ.ͬ 
Recovery  percent  ʹͬ  ʹͬ 

UV AOP      
Rated Capacity (Effluent)  mgd  ͭͬ.ͬ  ͮͬ.ͬ 
Dose  mJ/cmͮ  ͭ,ͬͬͬ  ͭ,ͬͬͬ 

Calcite Contactor      
Capacity  mgd  ͱ.ͬ  ͭͬ.ͬ 

Chlorination      
Capacity  mgd  ͭͬ.ͬ  ͮͬ.ͬ 
Concentration Times CT  mg‐min/L  ʹ.ͬ  ʹ.ͬ 

UV (Disinfection)      
Capacity  mgd  ͭͬ.ͬ  ͮͬ.ͬ 
Dose  mJ/cmͮ  ͭʹͲ  ͭʹͲ 

Notes: 
Abbreviations: AOP ‐ advanced oxidation process; BAC ‐ biological activated carbon; CT ‐ contact time; mg‐min/L ‐ milligram‐minutes per 
liter; mgd ‐ million gallons per day; mJ/cmͮ ‐ millijoules per centimeter squared; RO ‐ reverse osmosis; UF ‐ ultrafiltration; UV ‐ ultraviolet. 